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History of This Test Report 

REPORT NO. VERSION DESCRIPTION ISSUED DATE 

FR2O0812AA Rev. 01 Initial issue of report Nov. 12, 2012 

  47 CFR FCC Part 15 Subpart C  

    

    

    

  o 6 2437 MHz  

    

    

    

    

    

    

    

    

Further, this requirement does not apply to intentional radiators that must be professionally installed. 
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1. CERTIFICATE OF COMPLIANCE 

 

 

Product Name : Internet Protocal Set Top Box Basic SD/HD with WiFi 

Brand Name : Cisco 

Model Name : ISB7105 

Applicant : CyberTAN Technology, Inc. 

Test Rule Part(s) : 47 CFR FCC Part 15 Subpart C § 15.247 

 

 

 

 

Sporton International as requested by the applicant to evaluate the EMC performance of the 

product sample received on Aug. 01, 2012 would like to declare that the tested sample has been 

evaluated and found to be in compliance with the tested rule parts. The data recorded as well as 

the test configuration specified is true and accurate for showing the sample’s EMC nature. 

 

 

 

 

 

 

 

_____________________________ 

Jordan Hsiao / Manager 

SPORTON INTERNATIONAL INC. 

Reviewed Data: Nov. 12, 2012 

 

 

 

Certificate No.: CB10110111 
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2. SUMMARY OF THE TEST RESULT 

Applied Standard: 47 CFR FCC Part 15 Subpart C 

Part Rule Section Description of Test Result Under Limit 

4.1 15.207 AC Power Line Conducted Emissions Complies 11.70 dB 

4.2 15.247(b)(3) Maximum Conducted Output Power Complies 5.23 dB 

4.3 15.247(e) Power Spectral Density Complies 9.47 dB 

4.4 15.247(a)(2) 6dB Spectrum Bandwidth Complies - 

4.5 15.247(d) Radiated Emissions Complies 1.08 dB 

4.6 - Band Edge Emissions Complies - 

4.7 15.203 Antenna Requirements Complies - 

 

Test Items Uncertainty Remark 

AC Power Line Conducted Emissions ±2.3dB Confidence levels of 95% 

Conducted Output Power ±0.8dB Confidence levels of 95% 

Power Spectral Density ±0.5dB Confidence levels of 95% 

6dB Spectrum Bandwidth ±8.5×10-8 Confidence levels of 95% 

Radiated Emissions (9kHz~30MHz) ±0.8dB Confidence levels of 95% 

Radiated Emissions (30MHz~1000MHz) ±1.9dB Confidence levels of 95% 

Radiated / Band Edge Emissions (1GHz~18GHz) ±1.9dB Confidence levels of 95% 

Radiated Emissions (18GHz~40GHz) ±1.9dB Confidence levels of 95% 

Temperature ±0.7  Confidence levels of 95% 

Humidity ±3.2% Confidence levels of 95% 

DC / AC Power Source ±1.4% Confidence levels of 95% 

 



  
 
 
 

Report No.: FR2O0812AA 
 

Report Format Version: 01 Page No. : 3 of 45 
FCC ID: N89-ISB7105 Issued Date : Nov. 12, 2012 
 

3. GENERAL INFORMATION 
3.1. Product Details 

IEEE 802.11n 

Items Description 

Product Type WLAN (2TX, 4RX)  

Radio Type Intentional Transceiver 

Power Type From power adapter 

Modulation see the below table for IEEE 802.11n 

Data Modulation OFDM (BPSK / QPSK / 16QAM / 64QAM) 

Data Rate (Mbps) see the below table for IEEE 802.11n 

Frequency Range 5725 ~ 5850MHz 

Channel Number 5 for 20MHz bandwidth ; 2 for 40MHz bandwidth 

Channel Band Width (99%) MCS0 (20MHz): 17.28 MHz ; MCS0 (40MHz): 36.48 MHz 

Conducted Output Power MCS0 (20MHz): 24.77 dBm ; MCS0 (40MHz): 24.48 dBm 

Carrier Frequencies Please refer to section 3.4 

Antenna Please refer to section 3.3 

 

Antenna & Band width  

Antenna Two (TX) 

Band width Mode 20 MHz 40 MHz 

IEEE 802.11n V V 
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IEEE 802.11n spec 

MCS 

Index 
Nss  Modulation R   NBPSC 

 NCBPS   NDBPS  
 Datarate(Mbps)  

 800nsGI   400nsGI  

20MHz 40MHz 20MHz 40MHz 20MHz 40MHz 20MHz 40MHz 

0 1 BPSK 1/2 1 52 108 26 54 6.5 13.5 7.200 15 

1 1 QPSK 1/2 2 104 216 52 108 13.0 27.0 14.400 30 

2 1 QPSK 3/4 2 104 216 78 162 19.5 40.5 21.700 45 

3 1 16-QAM 1/2 4 208 432 104 216 26.0 54.0 28.900 60 

4 1 16-QAM 3/4 4 208 432 156 324 39.0 81.0 43.300 90 

5 1 64-QAM 2/3 6 312 648 208 432 52.0 108.0 57.800 120 

6 1 64-QAM 3/4 6 312 648 234 486 58.5 121.5 65.000 135 

7 1 64-QAM 5/6 6 312 648 260 540 65.0 135.0 72.200 150 

8 2 BPSK 1/2 1 104 216 52 108 13.0 27.0 14.444 30 

9 2 QPSK 1/2 2 208 432 104 216 26.0 54.0 28.889 60 

10 2 QPSK 3/4 2 208 432 156 324 39.0 81.0 43.333 90 

11 2 16-QAM 1/2 4 416 864 208 432 52.0 108.0 57.778 120 

12 2 16-QAM 3/4 4 416 864 312 648 78.0 162.0 86.667 180 

13 2 64-QAM 2/3 6 624 1296 416 864 104.0 216.0 115.556 240 

14 2 64-QAM 3/4 6 624 1296 468 972 117.0 243.0 130.000 270 

15 2 64-QAM 5/6 6 624 1296 520 1080 130.0 270.0 144.444 300 

 

Symbol  Explanation 

NSS  Number of spatial streams 

R  Code rate 

NBPSC  Number of coded bits per single carrier 

NCBPS  Number of coded bits per symbol 

NDBPS  Number of data bits per symbol 

GI guard interval 

3.2. Accessories 

Power Brand Holder Model Rating 

Adapter 1 AcBel ADB022 
Input: 100-120V~50/60Hz, 0.6A 

Output: 12V - 2A 

Adapter 2 LITEON PB-1240-6SA1 
Input: 100-120V~50/60Hz, 0.6A 

Output: 12V - 2A 
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3.3. Table for Filed Antenna 

Ant. Brand Model Name Metal antenna Connector Gain (dBi) 

1 - - Metal Antenna I-PEX 3 

2 - - Metal Antenna I-PEX 3 

Note:  

For IEEE 802.11n (2TX, 4RX) 

Chain 1 and Chain 2 can be used as transmitting antenna. 

Chain 1 and Chain 2 could both transmit simultaneously. 

Chain 1, Chain 2, Chain 3 and Chain 4 can be used as receive antenna. 

Chain 1, Chain 2, Chain 3 and Chain 4 could both receive simultaneously 

 

 

 
 

 

 

 

Chain 1 Chain 4 Chain 3 Chain 2 
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3.4. Table for Carrier Frequencies 

There are two bandwidth systems for IEEE 802.11n. 

For 20MHz bandwidth systems, use Channel 149, 153, 157, 161, 165. 

For 40MHz bandwidth systems, use Channel 151, 159. 

Frequency Band Channel No. Frequency Channel No. Frequency 

5725~5850 MHz 

Band 4 

149 5745 MHz 159 5795 MHz 

151 5755 MHz 161 5805 MHz 

153 5765 MHz 165 5825 MHz 

157 5785 MHz - - 
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3.5. Table for Test Modes 

Preliminary tests were performed in different data rate to find the worst radiated emission. The data 

rate shown in the table below is the worst-case rate with respect to the specific test item. 

Investigation has been done on all the possible configurations for searching the worst cases. The 

following table is a list of the test modes shown in this test report. 

For 5GHz Band 

Test Items Mode Data Rate Channel Antenna 

AC Power Line Conducted Emissions CTX Auto - - 

Conducted Output Power 

Power Spectral Density 

MCS0/20MHz 7.5 Mbps 149/157/165 1/2 

MCS0/40MHz 15 Mbps 151/159 1/2 

6dB Spectrum Bandwidth MCS0/20MHz 7.5 Mbps 149/157/165 1+2 

MCS0/40MHz 15 Mbps 151/159 1+2 

Radiated Emissions Below 1GHz CTX Auto - - 

Radiated Emissions Above 1GHz 

 

MCS0/20MHz 7.5 Mbps 149/157/165 1+2 

MCS0/40MHz 15 Mbps 151/159 1+2 

Band Edge Emissions MCS0/20MHz 7.5 Mbps 149/157/165 1+2 

MCS0/40MHz 15 Mbps 151/159 1+2 

The following test modes were performed for all tests: 

For Conducted Emission test: 

Mode 1.: EUT-Lying +LITEON adapter 

Mode 2.: EUT-Lying +AcBel adapter 

Due to Mode 1 generated the worst test result, so it was recorded in this report. 

For Radiated Emission test: 

Mode 1.: EUT-Lying +LITEON adapter 

Mode 2.: EUT-Lying +AcBel adapter 

For 30MHz~1GHz: 

Mode 1 generated the worst case, so it was selected to perform test and its test result was written in 

the report. 

For above1 GHz: 

Mode 1 generated the worst case, so it was selected to perform test and its test result was written in 

the report. 














































































